P.02

REPAIR PARTS MANUAL
18 H.P. LIGHT GROUND ENGAGING TRACTOR
with 42” Mower Deck
MODELS 4218-22, 4218-24,

4218-25, 8 4218-26

v

ONE YEAR LIMITED WARRANTY

For one (1} year irom date of purchase by the first consumer for residentisl yse (thirty (30) days 7
commetcial use), Westarn Intarnational incorporated warrants that it will replace frea of charge, ;
ingluding iabor, any orlginal part of any Westarn international Incorporated preduct found to be
defective by any authorized Service Deslar ar the factory, except the battery which is warranted for
ninety (80) days trom date of purchase

This warranty does Net cover BnGing, ransmission, transaxie of gifforential (these ttams are covered
by their manufacturer's own warranty). This warranty does not cover parts that have failed due 1o
rormal wear or parts that have failed subject to misuse or ahuse. Transportation of the unjtos pre’ *° ™
andg from an authorized Service Dealer or the factory is the responsibility of the owner.

% A step by step sxplanation as to what procedure should be tollowed for this Warranty is:

: 1. It a part becomes defective. contact the stora where the unit was purchased for the name and
s address of the authorized Service Deaier nesrest 10 you.

& 2. If you cannot locate an authorized Service Dasler, write Service Department of Western Inter. jo
[ national Incorporated for the nama and address of the avthorized Servica Dealar in your ares or s
call the Service Deparumant at 1-800-247-7464 (outside lowa), 1-618-265-3461 (lown: '

9. Return the defective product, along with proof of purchase to such authorized Service Leatas (s
replacement of any defestive part where covered by this warranty,

There is no other express warcanty. Impliedwarranties, inciuding those of merchantibility and fitness
for @ particular purpose arg limited to ane (1) year from date of purchase. Liability for incidertal or
consequential damages are excludad

Some states do not allow limitations on bow long an implied warranty lasts, se the above limitation
may not apply to you. Some states de nol atlow the exclusion of incldental or congequentialdani.

50 the above exclusion may not apply to you. This warranty gives you specilic legal rights, ana yuo
mey have other rights which vary from state to state.

Western International incorparated P.0.Box377

R0 2 DS

UNIT PARTS AND SERVICE

Ting manual contains repair parls informanon and insiructons for sefety. Read the operator’'s manual care-
fully and completaly go that you will know proper assembly, use and care of your unit. Fill 10 and mail the
registration card packed with the uni. Far gervice other than covered in Operator § MBNLAL, conlact un
authanized service dealer. A natwnwide parts and Bgrvice orgamization has been established ta provide locally
avarable parts and service. A hist of authonzed parts ¢istnibutors has been includod wn this manual. When
ordaring repar parts, always give the following information 1 ThePartName, 2. TheFartNumber, 3.The
Quantity dasired; 4 The Full (eight digitl Model Numbee of the unit The model number will e faund on g piatd
attached o the unit

Look for this symbol. It means - ATTENTION] BECOME ALERT! AHAZARD TD
QPERATOR, BYSTANDERS, PROPERTY QR EQUIPMENT MAY EXIST,

WESTERN INTERNATIONAL INCORPORATED
P.O. BOX 377
Part Mo, (5076 Nev A DES MOINES, 10WA 50302

Price €2 0N



ID:

JAM 0201

13:28 No.014 P.O3

,

| REPAIR PARTS

’
I .
i ] { N

MODELS 4218-22, 4218-24, 4218-25 & 4218B-26

ALL UNNUMBERED
ITEMS ARE INTERCHANGEASLE
WITH OPPOSITE SIDE

Ref. lyerm 45
Page B

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS Use of
service/ceplanamant parts other than original equipment parts
may voul your warranty

S A

':
2

\,
(j‘? "og
-r

21 Sor
21
@ 16 20 Ret. lem 70
16 17 19

30
e
31

Ravised 12/17/88

——



ID: JAN 02701 13:28 No.014 P.D4

. MODELS 4218-22, 4218-24, 4218-25 & 4218-26

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REFAIR PARTS:
1. The PART NUMBER. 2 The PART NAME; 3. QUANTITY DEBIRED; 4. The MODEL NUMEERéAO shown on Modai Piate)
SEND PART ORDERE AS PER INSTRUCTIONS ON THE FRONT PAG
YOUR UNIT 15 RIGHT HAND (RH) OR LEFT HAND {LH) AS YOU STAND BEHIND IT.
RO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTE, ALWAYS USE PART NUMBERS.
All repiscament parts will be supplied in surrant production colors or in a neutral color,
A haodling fee is applicable to small parts orders.

Key ‘ Key
No. ! Part No. | Dascription No, | Part No. | Owscription
1 124925 |  Nut, Rex Jam, %-24 Thd, 30 | 456838 | Roll Pin, i x 2 In.
2 67158 | Ball Joint Asgembly 31} B7212 ] Cover, Steering Shaft
3 57194 1 Drag Link 3z 87158 | Shaft, Steering Whesl!
4 21276 | Ball Joint Assembly 331 4645685 | RoliPin % x 1% In
5 122207 | *Scraw, Hox Hd, G-18 x 3 In. 34 B2428 Pinion
6 | 2414074 Logknut, 14-13 Thd. 36 52408 Bushing
7 86727 Rrackat, Deck Hanger 38 22286 | Washer
8 68026 | Deoal, Dack Hanger, R.H, 37 §1679 | Flatwasher
<] 88027 | Decal, Deck Hanger, L.H. 38 21682 | Flatwasher, % In.
10 36625 | "E” Ring 39 52382 | Sector Gear
11 52407 Bearing, Front Spindle 40 52408 Eccantri¢, Steering Adjust
12 55730 Front Axie Assembly 41 180177 | *Serew, Hex Hd, V2-13 x 1% In.
13 63373 Caver, Axle End 42 | 9413447 Locknut, Hex, 5/16-18 Thd.
14 642 Flatwasher 43 60947 | Screw, Hex Wa. Tap, #-16 x 114 In.
15 40394 Hub Cap 44 67563 | Bracket, Stabilizer
16 49813 Bearing 48 122017 | *Screw, Hex Hd, B/*R- 18 x 1 In,
16 300879 Bearing (4218-28 Only) 48 35408 | Screw, Hex, Wa. b - ' Y. 4in
17 24187 Valve Stem 47 120638 Lookwasher, Spiit, 5/16 in.
18 49401 | Whee! witk Beating 48 | Transaxla | tPeeriess, 5 Speed, Model §01
18 39828 Wheel w/Bearing (4218-25 Only) 49 180112 | *Screw, hex Hd, 5/16-18 x 2% In.
19 49399 { Tire, From B0 120386 | Flatwasher, 3/16 In,
19 41108 Tirg, Front (4218-25 Only) &1 20607 Shoulder Boit
20 120369 | “Nut, Hex %-24 Thd. B2 57217 Bracket, Brake
21 120382 | *Lockwasgher, Split, % In. 53 271184 | *Nut, Keps, 5/16-18 Thn
2 G6543 Front Spindle Agsembly, L.H. 54 45602 Washar
23 48764 Tie Rod 55 67744 Spacar
24 86644 | Front Spindle Assy., R.H. 56 39628 | Key
25 273326 Grease Zerk (4218-22, s7 52848 Bracket, Stabilizar
AZ18-24 & 4210-28) &B 65893 Tire, Rear
28 52403 Rolt, Front Axle Pivot 1] 56356 Whaeal Assembly, Rear
27 2483 Spring Washar 60 42815 Flatwasher
28 | 9413634 Locknut, 34-16 Thd. 61 83025 Operatar's Manual (Not Mugtrornd)
29 55633 | Steering Wheel 82 63028 | Parts Manual (Npt L1 sienyg

*Standard Hardware teme - May Be Purchased (Locally.
tContact Tecumssh/Peeriess authorized service dealar for pare and warranty.



PO

ID: JAN 02°01 13:29 No.0OLl4

MODELS 4218.22, 4218-24, 4218-25 & 4218-26 RN

P.05

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of
sorvice/replacement parts other
than original equipment parts may
yoid your warranty.

Revised 12/17/66




ID:

JRN 02°01 13:29 No.014 P .06
. MODELS 4218-22, 4218-24, 4218-25 & 421B-26
Key Koy
No. | Part No. | Description No. | Pairt No. | Description
] BGEB3R Wira Retainer 30 G835 Spring, Clutch
2 36258 Screw, Taptite, No. 10-24 x % In, 31 52401 Balt Guide
3 67444 | Tis, Wire 32 57220 | Screw, Hex Hd. Tep
q 47828 Cap, O Drain Tube 33 57211 Switch
b 52404 | Tube, Oil Drain 34 57203 Brake Red
] Engine | §5es Footnote Below 36 4107 | Washer
7 52798 | Bulkhead, Hood' 36 41890 | Shoulder Bolt
8 | 173063 | Scraw, Hex Hd, B/18-18 x 3% In. 27 | 9413534 | Losknut, Hex, %-16 Thd,
9 Engina Part 38 39869 Belt Ratainer
10 B6G39 Muffler, L.H. 39 36374 Pulley, idler
1 56540 Muffler, R.H. 40 §7202 Idigr Arm
12 Gasket, Muffler (Engine Part) 4 46892 | Carriage Boit, %-16 x 1V in.
13 66618 Brackes, Muffler Assy. a2 87204 Rod Cluteh
14 186923 Screw, Hex Soc., 4-20 x % In, 43 60947 Berew, Taptite, 5/16-18 x 1% In.
16 41482 | Press Clip aq 49830 | Screw, Max Hd, %18 x 7% In.
16 | 9413447 Locknut, Hex, 5/16-18 Thd. a6 56430 Spacar, Engine Pulley
17 46602 | Washer, 8/16 in. 46 57660 | Pulley, Engine
18 120229 | *Screw, Hex Hd, 5/18-18 x % In, 48 57788 Pulley, Engine {4218-25 Only)
19 120383 | *Flatwashar, 6718 in. 47 B7566 Koy, Square
20 137185 Cotter Pin 47 67794 Kay, Square (4218-2b Only)
21 556617 | Bracket, Shift 48 | 120382 | lLockwasher, Split, 7/16 In.
2z 56266 | Screw, Nylock, %4-28 x % In. 49 56431 Washer, Pilot
23 56614 Knob, Shift Lever 50 216667 Screw, Hex Md.. 7/18-20 x §% In.
24 B7660 | Shift Lever 50 180796 Sorawy, Mex Hd., 7, .. : y
26 55616 Bracket, Shift Adjusting 81 6756566 V-Belt
26 54685 Bracket, Shift, Lower 52 54692 Pulley, Input
27 48148 | Sorew, Taptite, %-16x 1 in. 53 3021 | Key, Woodruff, No. 808
28 120228 | Screw, Hex Hd, 6/16-18 x %4 In, 54 22053 | Retaining Ring
L..28 52647 | Hitch 56 | 271180 | *Nut, Keps %-16 Thd,

*Standard Hardwavg Jtems - May Be Purchased Logally.
sContact Engine Manufaciurer's authorized service dealer (Ses Engine Manual) for parts and warranty.

iy




ID: JAN 02'01 15:30 No.0O1l4 P.Q7

MOLCELS 4218-22, 4218-24, 4218-25 & 4218-28

8
4 \'! g'i 42 P’ r ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
41 WITH ORPOSITE 8IOE

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS, Use of
service/replacemant parts othar
than original equipment parts may
void your warranty.

— R



ID:

JAN 02701

MODELS 4218-22, 4218.24, 4218-25 & 4218-26

13330 Ne.014 P.08

Koy Kay
No. | Part No. Description No. | Part No. Description
1 67461 | Console o 37 8a82 | Shoulder Boft
2 | 9413447 Locknut, Hex, 5/16-18 Thd. 38 B7189 Letch, Hood
3 angE346 | *Screw, Taptite, ¥4-20 x ¥ In. 39 291168 | *Nut, Keps, No. 10-24 Thd.
4 70117 | Decal, Caution 40 86273 | Locknut, Wide FI., §/16-18 Thd.
5 47345 | Clamp, Fuel Line M 66304 | Edging. Hood
6 S1211 Tubing, Fuel Line 42 66183 | Gas Gauge
7 41008 | Ciamp, Fuel Ling 43 62661 Hood Assembly
8 48060 | Screw. Plastite, %4-10 x % In. 44 57215 | Scrow. Hex Tap, 6/16-9 x % In,
9 54885 Pad, Fuel Tank 45 62661 Grill
10 52636 Tank, Fuel 46 368149 Shtiouider Bolt
11 20807 | Shoulder Bolt 47 E7797 | Bracket, Grille, LH,
12 120838 | “Lockwasher, Split, 5/16 in, 48 57798 Brackaet, Grille, R.H.
13 53744 Support 49 87672 { Main Frame
14 120228 | *Screw, Hex Hd, 5/18-18 x % In. &0 67561 Balt Guide
16 160805 Screw, Pan Hd., %410 x % In. B1 62576 Brake Feda) Assembly
16 67647 Swiich, Seat 82 48160 | Rubber Pad, Pedsi
17 53744 Clip, Seat Spring 63 20864 Retaining Ring
18 53745 Stop, Seat 64 54806 Spacer
19 49338 ; Spfing, Seat 55 57406 | Foot Pad, RH.
20 44811 | Scraw, Taptite, %-20 x % in, 58 67213 | Spring
21 632086 Cover, Seat Spring 57 57196 Rod, Brake-Cluteh
22 57466 Seat 68 546807 Spring, Return
23 120834 | *Sorew. Hex Hd, B/18-1B x V2 In, 59 48900 | Screw, Hex Wa. Hd, %4-20x 1 In,
24 657417 Mounting Bracket, Seat 80 1203868 | *Flatwasher, 5716 in - D,
26 52086 Throttle Control 61 B7554 Fendar Assembly
6 70313 Decal, Dash 62 65023 Trim, Fender
27 39488 | Kneb, Throttle Comtrol 63 | 9424215 | Locknut, Hex, %-20 Thd.
28 35291 Scraw, Hox Hd, No, 10-24 x % In. 84 57562 Bracket, Fandar
28 096338 | *Seraw, Hex Hd, %4-20 x % o, 85 67569 Retainar, Wire
30 BEO46 | Dash Assembly 88 49777 | Guide, Rear, Mower Deck
N 62086 | Cable, Choke 87 122017 | *Screw, Hex Hd, B/18-1B x 1 In,
3z 138489 | Washer, Shakeproof, % In. 68 43964 | Guide Support, R
33 124825 | “Jam Nut, 34-24 Thd, 69 55511 Ground Wire
34 138538 | Washar, intarnal Tooth, 5/16 In. 70 58361 Brackaet, Axle Support, Front
36 63446 | Pin, Hood Lateh I 271184 | *Nut, Kaps, 5/16-128 Thd.
36 120394 | *Flatwashet, 3 In. 72 57496 | Foot Pad, L.H.

*Srandard Hardware items - May Be Purchassd Locally. .

G



1D: JARN 0201 13:31 No.014 P.0OS

MODELS 4218-22, 4218-24, 421825 & 421 8-26

AlLL UNNUMBERED
ITEMSE ARE INTERCHANGEABLE

WITH OPPOSITE SIDE
- 14
ag || 9897
26 28
50 _-3*
24 23
93
91%
92
) 13 NOTE: ALWAYS USE ORIGINAL
76 EQUIPMENT PARTS. Usp of
service/replacement parns other
than origing! equipment paris may
@;’ void your warranty.

—}0—



1D+

JAN 02701 13:352 No.Ol4 P

‘ .10
. MODELS 4218.-22, 4218-24, 4218-25 & 4218-26
Key Kay
No. | Part No. Deascription No. | Part No, Description
1 49318 | Belt Retainer 61 70169 Decal, Haight Adjust
2 57736 Pulley, idler B2 68547 Decal, Caution
3 120818 | *Screw, Hex Hd, %16 x 1v2 In, 53 49316 Hraka Levar ASsy.
4 49330 | V-Belt 54 36410 | Spring
-] 55724 Pin, Pivot 65 41801 Rivet
8 50613 Bracket, Pivot &8 41471 Pad, Brake
7 | 9413534 Locknut, %-16 Thd. 57 120383 | *Flatwagher, 6/18 In,
8 | 9413447 Locknut, 5/18-18 Thd. 58 62812 Belt Guard, R H.
9 49058 Bar Hitch, Straight 59 122007 | “Scraw, Mex Hd, 5/16-18 x % In.
10 BB180 | Hair Pin Gottar 60 50683 Brake Rod
11 47816 Pin, Clevis, $hort 61 52112 Clutch-Brake Arm Assambiy
12 49058 Bracket, Lock [ 49331 Spring, Clutch
13 120228 | *Screw, Hex Hd, 5/18-1B x % in. 63 51182 Evebolt, 5/16.18 Thd
14 48676 | Lift Support Piate 64 68249 | Dacal, No Siep
16 576684 1 Wire Assembly 65 52911 Balt Guard, L.H.
16 57476 | Swirch 66 56283 | Quill Assembly
17 57514 | Bracket, ldlgr Arm 67 51445 | Locknut, Flange, 7/16-20 The.
18 §7220 | Screw, Taptite 68 656365 | Flatwasher
192 47516 | Shoulder Bolt 89 56391 Pulley, Ouilt
20 086425 { Flatwagher, Y2 In. 70 56280 | Spacer
21 20884 fetaining Ring b 49562 Baaring
22 57671 Bracket, Upstop 72 $Q818 Spacer Tube
23 120388 | *Flatwasher, 6/16 In. 73 BE5A7 Quill Casting
24 87321 | Spring 74 50616 | Dust Shisid
28 57558 | Rod. Upstop 6 56623 | Saddle & Shaft Asscmih
26 87870 Quadrant 78 39573 Screw, Hex Hd, %24 . i
27 122040 | *Screw, Mex Hd, 5/16-18 x 1% In. 77 2463 Formed Washer
28 | 9424218 lLocknut, %4-20 Thd, 78 68370 Blade. 14% In,
29 271172 | *Keps Mut, %-20 Thd 78 49321 Skid, L.H.
30 57448 Cluteh Laver 80 50634 Screw, Hex Wa.Hd, Tap.8/16-18x7hin
31 46478 Hand Grip 81 63896 Mowar Deck
32 180024 | *Screw, Hex Hd, %4-20x 1% In. + 82 55880 | Lift Cabte
33 49328 Cluteh Cable 83 657569 Retainer, Wire
34 120396 Flatwasher 84 120372 Nut, Square. %4-20 'hy
35 122082 | "Sgrew, Hex Hd, §/16-18 x 1% In. 86 38404 Clevis, Lift Cable
36 49332 Pin, % x 1 in, 86 42424 Support, Pivat Tubs
37 39298 Pullay, Nyton 87 39522 Pir, Clevis
3B 8260 Hairpin Cotter 88 49322 Brace, Pivot Tube
39 121222 | *Conter Pin, 3732 » % In. 89 57673 Pivot Tube Assembly
40 49320 | Support, Cable Pullay 90 50082 : Angie Bracket
41 49674 Chute, Discharge 91 122040 | *Scraw, Hex Hd, 5 ¢ 18 x 1V, in.
42 56306 Wheel, Dock 92 52684 Whee!
43 66627 Brackat, Arm Crank 93 23763 Axle, Deck Whaet
34 58380 Wheel Axls 94 56377 Brackst, Adjust
45 56628 Bracket, Arm 95 996346 Seraw, Taptte, Y%-20 x ' In.
48 %6626 Skid, R.H. 28 67319 Spring
a7 56381 Cahla a7 67324 Screw, Latch
48 271184 | *Keps Nut, 5/16.18 Thut 1] 57329 Lever, Height Adjust
49 120230 | *Carriage Belt, 5/16-18 x T4 in 17} 56024 Grip. Height Adjust Lever
S50 56611 Shoulder Bolt

*Standard Hardware ttems - May Be Purchassed Locally.



ID: JAN 02701 13:32 No.014 P11

MODELS 4218-22, 4218-24, 4218-25 & 4218-26

RED —

(+) i | )
FED/WHITE BLUE ALL UNNUMBERED
(=) ' " /’ BLACK == ITEMB ARE INTERCHANGEABLE
. RED/WHITE -4 BLACK =xy WITH OPPQSITE S1DE

e

pd
- ,

33
25 | 31
To
Uy Magneio
G S
. ) To

. /@

|

RELR/WH
YELLOW

4
- '.".‘ o
"l \-’ G
BLUE - /@
Ta N 5 ;,,“,, 27 ENGINE
Rent Bwitch BLUE <] _; g
w 22 3 WIRING DIAGRAM
e, »_ Te This dia i p
bR gram 8 dasigned 1o be used as #
YELLOW \ q M'é'\:,f‘::p,m“ wiring disgram.
21 T Wa recommeng that uniess you sre fully
BLUE . qualified to make repairs on the alec-
trical system on this unit. you take itto a
competent repairman for such wory or
To YELLOW adjustments, If wiring 8 ingoi cune
Beck Bwiteh kookad up, angine elaciricai sysiem can
Aevisad 12/17/86 be damaged.
NOTE; ALWAYS USE QRIGINAL EQUIPMENT PARTS. Use
of servica/replacement parts other than original equip-
ment partg may void your warrgnty
Key Koy
No, | Part No. Description No. | Part No, Dagcription
1 38463 | Ammeter 18 120382 | Fatwasher, % in.
2 52683 Switch, Ignition w/Keys 18 120380 Lockwashar, Split
31 138657 | Lockwasher {Switch Part) 20 | 120375 | *Nut, Hex, '%4-20 Thd,
4 48140 Locknyt (Switch Par) 23 67664 Wire Assemnbly, Dack Switch
5 48643 Key, lgnition ‘ 22 187745 | *Serew, Hex Hd, %-20 x % In,
6 AB332 | Indicator Light . 23 | 2424215 | Locknui, Hex, 4-20 Thd,
7 49211 Fuse 24 138485 | *Washer, Ext, Shakeproof, 5718 in.
8 57660 Wire Harnass Assembly 25 120388 | *Nut, Hex, 5/16-24 Thd
$ B7681 Battery Rod 26 53716 | Solanoid
10 57652 | Bracket, Batrery, Hold-Down ¥ Engine Par:
AR | 271184 1 *Nut, Keps, 6/16.18 Thd. 28 64888 Retainer, Wire
12 271172 | *Nut, Keps, 4-20 Thd 29 41482 Wira Clip. Fress
13 55511 Ground Wire 30 56189 Lead Wire, Hsadlight
14 40862 Cap, Bartery K 50668 Serew, Hex Wa. Hd, No. 1014 x ¥ In.
16 652836 Battary 32 82471 Bezel. Meadlight
16 126203 | *Carriage Boll, 420 x St in. 33 52672 | Bulb, Headlight
17 1262168 | *Carriage Bolt, 5/16.18 x % in L34 52570 | Lens Headlight 1

*Standard Hardware {lems - May Be Purchased Lacally



